
Science of the Total Environment 573 (2016) 1147–1158

Contents lists available at ScienceDirect

Science of the Total Environment

j ourna l homepage: www.e lsev ie r .com/ locate /sc i totenv
Fate and mass balance of contaminants of emerging concern during
wastewater treatment determined using the fractionated approach
Zeina Baalbaki a, Tamanna Sultana b, Thomas Maere c, Peter A. Vanrolleghem c,
Chris D. Metcalfe b, Viviane Yargeau a,⁎
a Department of Chemical Engineering, McGill University, 3610 University St., Montreal, QC H3A 0C5, Canada
b Water Quality Centre, Trent University, 1600 West Bank Drive, Peterborough, ON, K9J 7B8, Canada
c modelEAU, Département de génie civil et de génie des eaux, Université Laval, 1065 Avenue de la médecine, Québec City, QC G1V 0A6, Canada
H I G H L I G H T S G R A P H I C A L A B S T R A C T
• Fractionated approach was used to cal-
culate removal of 26 CECs in multiple
units.

• Removals were the highest in second-
ary treatment and b70% in tertiary
treatment.

• Mass balancing allowed to identify con-
tribution of different pathways to re-
moval.

• Degradation of some contaminants was
observed in the primary clarifier.

• Formation of metabolites explained
some negative removals.
⁎ Corresponding author.
E-mail address: viviane.yargeau@mcgill.ca (V. Yargeau

http://dx.doi.org/10.1016/j.scitotenv.2016.08.073
0048-9697/© 2016 Elsevier B.V. All rights reserved.
a b s t r a c t
a r t i c l e i n f o
Article history:
Received 29 June 2016
Received in revised form 10 August 2016
Accepted 11 August 2016
Available online xxxx
Contaminants of emerging concern (CECs) are often poorly removed fromwastewater using conventional treat-
ment technologies and there is limited understanding of their fate during treatment. Inappropriate sampling
strategies lead to inaccuracies in estimating removals of CECs. In this study, we used the “fractionated approach”
that accounts for the residence time distribution (RTD) in treatment units to investigate the fate of 26 target CECs
in a municipal wastewater treatment plant (WWTP) that includes primary, secondary and tertiary treatment
steps. Prior hydraulic calibration of each treatment unit was performed. Wastewater and sludge samples were
collected at different locations along the treatment train and the concentrations of target CECs were measured
by liquid chromatography mass spectrometry. The most substantial aqueous removal occurred during activated
sludge treatment (up to 99%). Removals were b50% in the primary clarifier and tertiary rotating biological
contactors (RBCs) and up to 70% by sand filtration. Mass balance calculations demonstrated that (bio)degrada-
tion accounted for up to 50% of the removal in the primary clarifier and 100% in activated sludge. Removal by
sorption to primary and secondary sludgewasminimal for most CECs. Analysis of the selectedmetabolites dem-
onstrated that negative removals obtained could be explained by transformations between the parent compound
and their metabolites. This study contributes to the growing literature by applying the fractionated approach to
calculate removal of different types of CECs across each wastewater treatment step. An additional level of under-
standing of the fate of CECs was provided by mass balance calculations in primary and secondary treatments.

© 2016 Elsevier B.V. All rights reserved.
Keywords:
Adsorption
Fractionated approach
Hydraulics
Micropollutants
Pharmaceuticals
Tertiary treatment
).

http://crossmark.crossref.org/dialog/?doi=10.1016/j.scitotenv.2016.08.073&domain=pdf
http://dx.doi.org/10.1016/j.scitotenv.2016.08.073
mailto:viviane.yargeau@mcgill.ca
Journal logo
http://dx.doi.org/10.1016/j.scitotenv.2016.08.073
http://www.sciencedirect.com/science/journal/00489697
www.elsevier.com/locate/scitotenv


1148 Z. Baalbaki et al. / Science of the Total Environment 573 (2016) 1147–1158
1. Introduction
Contaminants of emerging concern (CECs), including pharmaceuti-
cals and personal care products (PPCPs), drugs of abuse (DOAs),
hormones and stimulants are present in the aquatic environment (Blair
et al., 2013; Hughes et al., 2013; Rodayan et al., 2015), and these CECs
were found to have adverse effects on aquatic organisms (Gay et
al., 2015; Kidd et al., 2007; Kümmerer, 2008; Purdom et al., 1994).
Discharges of wastewater treatment plants (WWTPs) have been
identified as the primary source for CECs introduced into surface wa-
ters (Luo et al., 2014). Therefore, accurate determination of the fate
of CECs during wastewater treatment is required in order to facilitate
risk assessments and to identify strategies to improve their removal.

Unexplained temporal variations in the removals of CECs in activat-
ed sludge units and in some cases negative removals (i.e. higher concen-
tration in the effluents than in the influents) have often been observed
in WWTPs, which has raised questions about the appropriateness of
the protocols for sampling wastewater (Majewsky et al., 2011; Ort et
al., 2010). In a critical review, Ort et al. (2010) suggested that sampling
strategies that fail to account for the residence time distribution (RTD),
which affects the transport of CECs in treatment units, could result in a
mismatch between the sampled influent and effluent. This mismatch
results in biased and unreliable data on removal efficiencies.
Majewsky et al. (2011) proposed a strategy for sampling and removal
calculation referred to as the “fractionated approach” to account for
the RTD within the units of the WWTPs and match the mass loads of
the influent with the effluent. This approach requires prior hydraulic
modelling of the WWTP followed by a tailored sampling strategy
where composite samples are collected on several consecutive days.
The fractionated approach has shown promise for evaluating the re-
moval of pharmaceuticals, pesticides and drugs of abuse during activat-
ed sludge treatment (Majewsky et al., 2013; Rodayan et al., 2014a).
However, the fractionated approach has not yet been applied to a com-
pleteWWTP treatment train to identify and quantify themechanisms of
CEC removal at each stage of treatment.

To date, most studies on the removal of CECs did not investigate the
contribution of different removal mechanisms, as they ignored the dis-
tribution of CECs between the aqueous and the particulate compart-
ments (Petrie et al., 2015). A limited number of previous studies have
taken a mass balance approach to determine removals of CECs in con-
ventional primary and secondary treatment steps through theprocesses
of adsorption and (bio)degradation thatwere themajor removalmech-
anisms for the CECs investigated (Carballa et al., 2007; Gao et al., 2012;
Heidler and Halden, 2008; Jelic et al., 2011; Petrie et al., 2014; Wick et
al., 2009; Winkler et al., 2007). The majority of these studies were
based on analysis of CECs in grab or 24-h composite wastewater sam-
ples collected simultaneously from different treatment stages, while a
small number of studies accounted for the hydraulic retention time in
the sampling campaign but did not consider the wastewater residence
time distribution.

In a recent review, Petrie et al. (2015) identified inadequate sam-
pling approaches, a lack of understanding of adsorption of CECs onto
particulates inWWTPs, aswell as a lack of data on the fate of themetab-
olites of pharmaceuticals as information gaps that lead to misrepresen-
tative data of CEC removals. In the present study, advanced sampling
strategies that account for the hydraulic behaviour of treatment units
were combinedwithmass balance analysis tomonitor the fate of 26 tar-
get compounds in a WWTP in order to gain insights into the mecha-
nisms of removal of CECs. The target CECs were contaminants that
were reported to be present in surfacewater or persistent duringwaste-
water treatment. The list included pharmaceuticals and some of their
metabolites, hormones, drugs of abuse, a stimulant (i.e. caffeine), an ar-
tificial sweetener (i.e. sucralose) and an antibacterial agent (i.e. triclo-
san). The WWTP monitored in this study employs primary treatment,
secondary treatment by activated sludge, tertiary treatment by both ro-
tating biological contactors (RBCs) and sand filtration and disinfection
by chlorination/dechlorination. This study contributes to the litera-
ture on the use of the fractionated approach for reliable determina-
tion of CEC removals, and for the first time, uses this approach to
estimate removals during the tertiary treatment steps with RBCs
and sand filtration. Further, the predominant removal mechanisms
during primary and secondary treatment were identified by the
mass balance analysis.

2. Materials and methods

2.1. Chemicals and other supplies

The target CECs included several pharmaceuticals identified by
Dickenson et al. (2011) in a study that illustrated the value ofmonitoring
a small number of CECs in WWTPs in the USA. Sucralose was added to
the list as a tracer of wastewater contamination due to its persistence
and ubiquitous presence at high concentrations (Mawhinney et al.,
2011). The drugs of abusewere selected basedupon our previous studies
indicating their presence in wastewaters in Canada (Metcalfe et al.,
2010; Rodayan et al., 2014a). Androstenedione was selected as a model
androgen because of the lack of data in the literature investigating its
fate (Esperanza et al., 2007), and estrone was selected as a model estro-
gen because of its widespread occurrence in wastewater (Servos et al.,
2005). To illustrate the importance of includingmetabolites in mass bal-
ance calculations, two metabolites of carbamazepine, rac trans-10,11-
dihydro-10,11-dihydroxy carbamazepine (CBZ-DiOH) and carbamaze-
pine 10,11-epoxide (CBZ-EP)weremonitored because these compounds
have been previously detected inwastewater and sludge (Hummel et al.,
2006; Miao and Metcalfe, 2003; Miao et al., 2005). Other metabolites
monitored in this study included EDDP, the primarymetabolite of meth-
adone, and benzoylecgonine, the primary metabolite of cocaine.

The target CECs, alongwith their physicochemical properties and the
suppliers from which they were purchased are listed in Table 1. The
analyteswere classified as Class A and B compounds (Table 1) according
to the extraction and analysis procedures. Class B compounds are drugs
of abuse and some of their metabolites, which aremainlyweak bases, in
addition to carbamazepine and its two metabolites. Class A compounds
are all other target compounds that are weak acids, neutral or phenolic
compounds. The internal standards used for each compound are listed
in Table 1. 10,11-Dihydrocarbamazepine was used as a surrogate for
CBZ-DiOH, as performed in previous studies (Leclercq et al., 2009;
Miao and Metcalfe, 2003). All analytical standards and stock solutions
were stored in amber glass vials at−20 °C.

Methanol, acetonitrile, and water of liquid chromatography–mass
spectrometry (LC–MS)grade, aswell as other chemicals used for sample
preparation were purchased from Fisher Scientific (Ottawa, ON, Cana-
da). Ultrapure water was generated using a Milli-Q water purification
system (Millipore, Bedford, MA, USA).

2.2. Study site

The study site is a municipal WWTP located in Guelph, ON,
Canada, serving a population of approximately 134,894, having a
design capacity of 64,000 m3/d and receiving an average incoming
flow rate of 50,755 m3/d of domestic, commercial and industrial
wastewater. The WWTP (Fig. 1) provides preliminary treatment by
screening and aerated grit removal, after which the load is split
into four activated sludge lines. Each of the lines consists of two
primary clarifiers, two aeration tanks and one or two secondary clar-
ifiers in parallel. The WWTP provides tertiary treatment for the
recombined effluent of the lines by rotating biological contactors
(RBCs), followed by sand filtration. The tertiary treatment step was
added to the treatment sequence in order to meet regulations
concerning the levels of TSS (i.e. 10 mg/L) and ammonia nitrogen
(i.e. 3.4 mg/L) in the effluent. For disinfection, chlorine is added to
wastewater after the RBCs as 12% sodium hypochlorite at an average



Table 1
Target CECs and their chemical and physical characteristics, internal standards, class (determining the corresponding extraction and analysis methods), LODs and LOQs in aqueous and
biosolids samples and the supplier of the compounds and their surrogates.

Type Subtype Compound Log
Kow

a
pKaa Internal standard

(surrogate)
Class Aqueous

LOD, LOQ
(ng/L) d

Biosolids
LOD, LOQ
(ng/L)d

Companye

compound,
surrogate

Pharmaceuticals Antibiotics Trimethoprim 0.91 6.8 Trimethoprim-13C3 A 7, 22 3, 10 S, I
Sulfamethoxazole 0.89 5.7 Sulfamethoxazole-13C6 A 4, 14 2, 9 S, I

Analgesics Codeine 1.14 8.2 Codeine-d3 B 6, 18 3, 9 C, C
Ibuprofen 3.97 4.9 Ibuprofen-13C3 A 6, 21 10, 32 S, I
Naproxen 3.18 4.2 Naproxen-13C1-d3 A 4, 14 6, 19 S, I

Antiepileptic
and
metabolites

Carbamazepine 2.45 3.2 Carbamazepine-d10 B 2, 5 2, 6 C, C
rac trans-10,11-Dihydro-10,
11-dihydroxy carbamazepine
(CMZ-DiOH)

0.13 N.A. 10,11-Dihydrocarbamazepine B 4, 13 3, 9 T, T

Carbamazepine 10,11-epoxide
(CMZ-EP)

1.26 N.A. Carbamazepine 10,11-epoxide-d8 B 2, 7 1, 5 T, T

Drugs of abuse Cocaine and
metabolite

Benzoylecgonine (cocaine's
metabolite)

−1.32 N.A. Benzoylecgonine-d3 B 4, 14 2, 5 C, C

Cocaine 2.3 8.6 Cocaine-d3 B 26, 84 11, 36 C, C
Amphetamines Amphetamine 1.76 10.1 Amphetamine-d5 B 4, 13 1, 4 C, C

Methamphetamine 2.07 10.2 Methamphetamine-d9 B 7, 23 1, 4 C, C
EDDP (methadone's metabolite) 4.94 9.6 EDDP-d3 B 5, 18 4, 15 C, C
Ephedrine 1.13 9.7 Ephedrine-d3 B 7, 25 3, 9 C, C

Opioids Dihydrocodeine 1.49 8.8 Dihydrocodeine-d6 B 8, 22 5, 14 C, C
Fentanyl 4.05 8.6 Fentanyl-d5 B 6, 20 3, 8 C, C
Ketamine 2.18 7.5 Ketamine-d4 B 8, 27 2, 8 C, C
Methadone 3.93 8.9 Methadone-d9 B 4, 13 1, 4 C, C
Morphine (codeine metabolite) 0.89 9.9 Morphine-d3 B 5, 17 10, 32 C, C
Oxycodone 0.66 8.3 Oxycodone-d3 B 10, 22 3, 7 C, C
Tramadol 2.63 9.4 Tramadol-d3 B 7, 24 1, 3 C, C

Personal care
product

Antibacterial Triclosan 4.76 7.9 Triclosan-13C12 A 6, 19 6, 19 K, M

Steroid
hormones

Androstenedione 2.75 NA Androstene-3,17-dione-2,3,4-13C3 A 2, 5 7, 25 S, C
Estrone 3.13 10.3 Estrone-3,4-13C2 A 2, 5 6, 19 S, I

Nervous
stimulant

Caffeine −0.07 14 Caffeine-13C3 A 4, 14 5, 16 S, I

Artificial
sweetener

Sucralose −1b 11.8c Sucralose-d6 A 7, 22 9, 30 S, T

a National Center for Biotechnology Information (2004).
b Subedi and Kannan (2014).
c Busetti et al. (2015).
d LODs and LOQs were obtained based on standard deviation of y-intercept of measured concentrations of serial dilutions.
e Companies: S: Sigma-Aldrich Canada (Oakville, ON, Canada), I: C/D/N Isotopes (Pointe-Claire, QC, Canada), C: Cerilliant Corporation (Round Rock, Tex, USA), M: Cambridge isotope

Laboratories (Tewksbury, MA, USA), T: Toronto Research Chemicals (North York, ON, Canada), K: KICTeam (Langley, BC, Canada).

1149Z. Baalbaki et al. / Science of the Total Environment 573 (2016) 1147–1158
chlorine dosage of 1760 kg/d. The disinfected de-chlorinated final ef-
fluent is discharged into the Speed River. Table 2 summarizes the
main characteristics of line 1 in the WWTP since only line 1 was in-
vestigated in the present study.
Fig. 1. Schematic of theWWTP. Lines 1–4 correspond to the four lines of primary and secondar
aqueous samples were collected. Green marks represent locations where sludge samples were
referred to the web version of this article.)
2.3. Hydraulic model

Electrical conductivitywas utilized as a tracer for the investigation of
the residence time distribution as proposed earlier (Ahnert et al., 2010;
y treatment. Redmarks represent locations where conductivity probes were deployed and
collected. (For interpretation of the references to color in this figure legend, the reader is



Table 2
Main characteristics of theWWTP, including hydraulic retention time (HRT), solids reten-
tion time (SRT) of treatment units in line 1, average temperature and pH during sampling